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Hata
Darte

3ABOACKON CEPTUGUKAT KAUECTBA Ne

MILL'S QUALITY CERTIFICATE Ne 22.04.04

69678

CeuaeTensCTBO 0 NPUEMOYHBIX MCMLITAHUAX
inspection certificate

EN 10204/3.1.B

KoHTpakT Ne 2000-207/1ncT- 3aBoackom 3aka3 Ne 413
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne e
3aka3suuk; Kopnopauusa 'MuayctpuanbHblit Cotos JoHbacca ' (MC)
: Ana upmel "Oycdepko CA"
Customer: Corporation " Industrial Union of Donbass " for firm" DUFERCO SA ™"

BaroH Ne 65288110 LOT 1

RW-car Ne -
HanmeHroBaHue ToBapa: ropsdekaTaHblit CTanbHOR NUCT C Crangapr:

o6pesHbIMM KpOMKaMK Standard:
Description of goods: hot rolled steel plates with sheared ASTM A36/A36M
= edges ASTM AB/A6M
apka cTanu )

Gra%e of steel ASTM A36 nnockoctHocTe 50% ASTM A6/A6M

PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.030%

CocrosiHue noctasku: ropsiiekaTaHbIi
Delivery condition: hot-rolled

Ne Homepa Homepa Pasmepbl, Mm Konu4ectso TeopeTuyeckuit

nosuy. | nnaeok napTui Dimensions, mm TOBapa, BeC,TH

TonwwuHa Wupuna OnuHa © Wwt/mect Theoretical

ltem Cast Ne Test Ne Thickness Width Length Quantity/pcs weight,tn
6 2362 580 8 2439 6096 45 42.030
6 2362 583 8 2439 6096 3 2.802
6 2362 589 8 2439 6096 22 20.548
Total guantity (pcs): 70 Total theoretical weight (tn) : 65.380
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Bbinnaska : MapTeHoBCKuiA cnocob npousBoAcTea. 3asopckon ceptudukaT kadecTtea Ne 69678

Steelmaking process : open hearth furnaces. Mill's quality certificate Ne _
Homep Xumudeckuin cocras, % Chemical composition, %
nnaskm C | Mn | Si S| P Cr | Ni | Cu Al L N T V [Mo] Ti]As] Nb] B
Cast Ne X 100 X 1000 X 100 X 1000
2362 16 87 24 35 9 6 5 5 5 8 <8 <20| 5 7 <8 | 1.9
PE3YIIbTATbl  UCMbITAHUNA TEST RESULTS
VcnbiTaHue Ha pacTskeHue U yaapHbli uarub Tensile and impact test
Paamepsl 1=(j) OHeprus yaapa KU
obpasya Ot6op obpasua Tem- | MNpe- | MNpe- | OtHoc. | Cyxe- Impact energy
nepa- | aen aen ume |[2=(/sm?) YAapHas saskocTs KCU Warn6
Ne D.m. of Specimen Typa yaAnm- Impact strength
napTim specimen Texy- | npou- | Henve 3=(%) Bonokkucras cocasnaiowan
uenel- | vectu | HocTw Fibrous appearance
Tonwwm- | wupu- | Mecro,{ Han- | Mono- | tanui 4= Teepaocts
. , Hardness
Ha Ha paene | xexune Yieild | Ten- | Elon- Re-
Hue Test | point, sile | gation | duc-
: tion
test thick- | width, | Loca | Direc | Posi tem- stre- Bend
Ne ness, mm tion tion tion pera- ngth of
mm ture Reh Rm, |Lo=200| area Z
%) c° Mpa | Mpa % % 3HaueHus Values
1 2 3 Zn
580 8 40 T +20 | 332 | 470 | 29.0
8 40 T +20 | 340 | 468 | 27.0
583 8 40 T +20 | 308 | 456 | 27.0
8 40 T +20 | 297 | 463 | 29.0
589 8 40 T +20 | 305 | 457 | 24.5
8 40 T +20 | 351 | 478 | 25.0
) enaxo B YkpavHe, Mapka cranu, paamepsl, Ne nnaeku, Ne naptuu, MEXICO, 0271, T08. 3&%
Mapxuposka:
Marking: made in Ukraine, grade of steel, dimensions, cast Ne, test Ne, MEXICO, 0271, mark of theworks
Kneamoska: Ne nnaeku, mMapka cTanu, T0B. 3Hak komBuHata, 0271 T( KNenmo /\',
Hard stamp: cast Ne, grade of steel, mark of the works, 0271T( stamp S t
LiBeTHas Mapk1poBka: _gmga_cm_ﬂ nonoca no Topuy nueTa FE R

Color marking:

&1 (f?mQ
LWramn akchepra

n
B V Signature Expert's stamp
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